
12 19 36 20 433

18

10

12

29

28

30

31

24

8

7

9

6

1

2391332

3

17

22

16

14

26

27

11

5

25

38

40

37

35

15

INDEX ITEM NO. DESCRIPTION QTY.
1 15060X WHEEL 6", D150 X 27 MM, 4
2 ROL51F REAR FORK,BLACK PA+30%GF, BY MOULDED. 2
3 191250 BOLT M5 X 12, ISO 7380 4
4 39100F POP RIVET D4 X 10 MM, DIN 7337 2
5 GSM57M BOLT M5 X 25, DIN 7991/ISO 10642, 2
6 ROL252 BOTTOM BRAKE HOLDER-MALE 2
7 ROL253 BOTTOM BRAKE HOLDER-MALE 2
8 ROL254 BOTTOM BRAKE MOBILE PART 2
9 19204X LOCK NUT M5, DIN 985 6
10 691109 LOWER BRAKE CABLE 1
11 691109 LOWER BRAKE CABLE 1

12 ROL5BC WELDING FOR FRONT WHEEL SUPPORT FRAME 1

13 192001 LOCK NUT M6 MM, DIN 985 6
14 642064 BOLT M6 X 25, ISO 7380 2
15 ROL51B LOCKING SYSTEM BASE,BLACK PP+30%GF 1
16 ROL51D FRONT PIECE FOR PIXEL 2
17 ROL51E FRONT FORK,BLACK PA+30%GF 2
18 ROL5BE ADJUST TUBE 2

19 ROL5CJ REGULATORS FOR FRAME AND PUSH HAND 2

20 ROL5CK REGULATORS FOR FRAME AND PUSH HAND 2

21 ROL5CM PLUG FOR INNER TUBE 2
22 69400C BEARING d12 X D24 X 6 MM, 619012RS 4
23 19423A DISTANCE TUBE d12.2 X D16 X 3.7MM 2
24 ROL5BA REAR WHEEL SUPPORT FRAME 1
25 ROL5BB REAR WHEEL SUPPORT FRAME, RIGHT 1

26 ROL5CB FIXED PART FOR CROSS, RIGHT, PA+15GF, BLACK. 1

27 ROL5CD ROTATABLE PART FOR CROSS, RIGHT, PA+15GF, BLACK. 1

28 ROL5CC ROTATABLE PART FOR CROSS, LEFT, PA+15GF, BLACK. 1

29 ROL5CA FIXED PART FOR CROSS, LEFT, PA+15GF, BLACK. 1

30 19258V DISTANCE SPACER d15 X D16.8 X 28 MM, SURFACE: GALVANIZED; 2

31 1910JM BOLT M8 X 18 MM 2

32 644101A LOCK NUT M12X1 MM, WITH YELLOW NYLOC, WAF 19 X H 7.3 MM, 2

33 ROL123 SCALE LABEL OF INNER TUBE 2
34 1910F6A BOLT M5 X 32  MM, DIN 912 2
35 19201S NUT M5, DIN 986 2

36 ROL5CS ASSEMBLY PUSH HAND FOR INDOOR ROLLATOR PIXEL. 1

37 ROL5CQ ASSEMBLY SUPPORT FRAM 1
38 ROL5BM BASKET FOR INDOOR ROLLATOR PIXEL 1
39 19103Z BOLT M4 X 10, ISO 7380 4
40 ROL5CN TRAY FOR INDOOR ROLLATOR, 1

PIXEL-Exploded drawing


